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SOIL TEST RESULTS

SAMPLE AASHTO % BY WEIGHT % PASSING (SIEVES)

No. | OFFSET | STATION cass, || ™ [CoavD[raann] sor | CAY | 0 | 40 | 2w
75 T 79700 T 535 77 570 [ 35,3 | 1579 [ 24.2 | 700 | 35 | 4¢
S0 o 19460 44000 | 3816 [40.6 | 25.0 | 142 | 222 96| 70 | 39
ss2r | ol 19960 Ao 0T 3915 454 244 120 202 or | 61 34
S$S-22 CL 19 +60 A-2-5(0) | 41 49. 4 21, 4 15, 0 14, 1 100 61 33
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